


EXPLODED VIEW: EV ALT COMMON PARTS CPL DIESEL 

DRAWING #:0K1342  GROUP A 

 
ITEM PART# QTY. DESCRIPTION 

REVISION: CN-0022631-C  Page 2 of 2 

DATE: 1/3/2019 

 1 043123 4 WASHER LOCK M14 
 2 0D3700 4 NUT FLANGE M6-1.0 NYLOK 
 3 022129 6 WASHER LOCK M8-5/16 
 4 022264 4 WASHER LOCK #8-M4 
 5 051769 6 WASHER LOCK M12 
 6 047248 1 BRG BALL 45 MM 
 7 038150 4 WASHER FLAT #8 ZINC 
 8 051779 4 NUT HEX M14-2.0 G8 YEL CHR 
 9 0F7874A 1 ASSY BRUSH HOLDER 390/HSB 
 10 049721 4 SCREW HHC M6-1.0 X 35 C8.8 CLR 
 11 049808 6 WASHER FLAT M12 
 12 04576100BU 4 STUD M14-2.0 570 G5 ZINC 
  04576100AJ 4 STUD M14-2.0 X 520 G5 ZINC 
 13 0K1527 1 SPACER 390 ALT-SAE 10 X 11-1/2 
 (1)14 0K1827ST0R 2 SCROLL 390 ALTERNATOR 
 15 0G0724 1 ALTERNATER FAN 
 16 068406 6 SCREW HHC M12-1.75 X 60 C10.9 
 17 052646 4 WASHER FLAT M14 
 18 0E5706 1 REAR BEARING CARRIER 390/DRCT 
 19 022473 4 WASHER FLAT 1/4-M6 ZINC 
 20 022145 6 WASHER FLAT 5/16-M8 ZINC 
 21 0C3992 4 SCREW HHTT M4-0.7 X 16 BP 
 22 0A8258 6 SCREW HHC M8-1.25 X 25 C10.9 
 23 0K5197 1 RTR 390 24MD1 50HZ CPL HI EFF 
  0K1557 1 RTR 390 30AD1 CPL CAGE 
  0K4558 1 RTR-390-40MD1 CPL 
  0K1344 1 RTR 390 48AD1 CPL 
  0K3458 1 RTR 390 50GD1 CPL 
  10000026336 1 RTR 390 48AD1 CPL PROT DIESEL  
 24 0K5184 1 STR 390 24MD1 50HZ CPL HI EFF 
  0K5142 1 STR 390 30GD1 CPL HI EFF 
  0K5182 1 STR 390 30JD1 CPL HI EFF 
  0K1556 1 STR 390 30AD1 CPL 
  0K5183 1 STR 390 30KD1 CPL HI EFF 
  0K4330 1 STR 390 40MD1 50HZ CPL 
  0K1345 1 STR 390 48AD1 CPL 
  0K3455 1 STR 390 50GD1 CPL 
  0K3456 1 STR 390 50JD1 CPL 
  0K3457 1 STR 390 50KD1 CPL 
  10000026372 1 STR 390 48AD1 CPL PROT DIESEL 
 25 0A1138 1 KEY SQ 3/8 X 2-1/2 STEEL 
 26 021941 1 COUPLER 390 SAE 
 27 0A2602 1 WASHER FLAT .688ID X 3.25OD 
 28 0A2601 1 SCREW HHC M16-2.0 X 45 C8.8 
 29 070892 1 SLIP RING MACHINED 
 30 0A8240 REF FLEX PLATE SAE10 
 
 
NOTES (UNLESS OTHERWISE SPECIFIED): 
(1) SHEET METAL PARTS LISTED IN THE BOM TABLE ARE REPRESENTING GENERIC PARTS (NO COLOR)  

    •  MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO AS400 BOM. 

    •  CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR  

     CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169). 
(2) APPLY MEDIUM STRENGTH BLUE THREAD LOCKING FLUID TO THREADS. 
(3) TORQUE VALUES ( FOR REFERENCE ONLY): 
      I/N 16 – 83 ft/lbs. 
      I/N 22 – 25 ft/lbs. 
      I/N 28 – 144 ft/lbs. 
(4) ROTOR REPLACEMENT PARTS. 
 


